Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA

RE [ 506 MDC | | SENSEINT] ALIGHAUTO |

#Avy Type: Pwr(RMS)
Trig: Free Run Avg|Hold: 10/10

Atten: 30 dB

PHO: Fast —»—
IFGain:Low

Ref Offset 30.1 dB
Ref 50.00 dB

ace 1Pass

Start 30.0 MHz
#Res BW 120 kHz

istart < €W
Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

#VBW 1.0 MHz

ectrum Ana..

Sweep (#Swp) 64.0 ms (40001 pts)

Mkr1 904.285 MHz
-31.746 dBm

Stop 1.0000 GHz

3 Zm 4:08 PM

Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786

28 October 2011
Tel: 651 638 0297

Fax: 651 638 0298
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power

Agilent Spectrum Analyzer - ACP

7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | 0hi26:45 PM May 23, 201
Center Freq 220.012500 MHz Center Freq: 220.012500 MHz Radio Std: None

«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB
Ref 40.00dBm
| :

Center 220 MHz Span 2 MHz
#Res BW 3 kHz #VBW 30 kHz #Sweep 2s

Total Carrier Power ’ ACP-IBW

Lower

Carrier Power ot Freq n S\ dBm

MsG 1 Alignment Completed STATUS

Modulation: DQPSK_HALF

Low channel: 220.0125 MHz
Close in emissions

Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 52 of 128
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
| | SEMSEINT] ALIGNAUTD |

Marker 1 898.756250000 MHz . #Avg Type: Pwr(RMS)
PNO: Fast -w»— Trig:Free Run Avg|Hold: 10/10

IFGain:Low Atten: 30 dB

Start 30.0 MHz

Stop 1.0000 GHz
#Res BW 120 kHz #VBW 1.0 MHz #Sweep (#Swp) 152 ms (40001 pts)

MSG STATUS

Modulation: DQPSK
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power

Agilent Spectrum Analyzer - ACP

7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | 0:28:14 PM May 23, 201
Center Freq 221.987500 MHz Center Freq: 221.987500 MHz Radio Std: None

«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB

Center 222 MHz il ~ sSpan 2 MHz
#Res BW 3 kHz #VBW 30 kHz #Sweep 2s

Total Carrier Power ’ ACP-IBW

Lower

Carrier Power ot Freq n S\ dBrm  Filer
E—STATUS

Modulation: DQPSK

High channel: 221.9875 MHz
Close in emissions
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
| | SEMSEINT] ALIGNAUTD |

Marker 1 819.289000000 MHz . #Avg Type: Pwr(RMS)
PNO: Fast -w»— Trig:Free Run Avg|Hold: 10/10

IFGain:Low Atten: 30 dB

Start 30.0 MHz

Stop 1.0000 GHz
#Res BW 120 kHz #VBW 1.0 MHz #Sweep (#Swp) 152 ms (40001 pts)

MSG STATUS

Modulation: DQPSK_HALF
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - ACP

7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | 0h22:03 PM May 23, 201
Center Freq 221.987500 MHz Center Freq: 221.987500 MHz Radio Std: None

«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB

Center 222 MHz Span 2 MHz
#Res BW 3 kHz #VBW 30 kHz #Sweep 2s

Total Carrier Power  41.717 dB : ACP-IBW

Lower
Carrier Power 1

E STATUS

Modulation: DQPSK_HALF

High channel: 221.9875 MHz

Close in emissions
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Tx port
Transmit mode
50 watt peak power

FCC Conducted Emissions below 1 GHz

Agilent Spectrum Analyzer - Swept SA
| RE | s0@MDC |

Marker 1 121.880000 kHz

Ref Offset 30.1 dB
Ref 10.00 dBm

Wass—‘ - 11 1 T 1 7T

Start 50 kHz
#Res BW 10 kHz

MSG

| SENSEINT| ALIGN AUTO |

10:44:10 AM May 25, 2011

#Avy Type: Pwr(RMS)

Trig: Free Run
#Atten: 30 dB

PNO: Far —»—
IFGain:Low

#VBW 30 kHz*

STATUS

Mkr1 121.9 kHz
-50.94 dBm

Stop 30.00 MHz
#Sweep (#Swp) 20.0 s (10001 pts)

Modulation: DQPSK
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A

TUV SUD AMERICA INC

19333 Wild Mountain Road

FCC Part90/IC RSS-119
Taylors Falls MN USA 55084-1786

28 October 2011

Tel: 651 638 0297

Fax: 651 638 0298
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA

RF | s0gMDC | | SEMSE:INT| ALIGNAUTD |
#Avy Type: Pwr(RMS)

PNO: Far -w»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Mkr1 133.9 kHz
Ref 10.00 dBm | | ’ ‘ " 51.19 dBm

e 1Pass ‘

Start 50 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)

MSG STATUS

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA

RF | s0gMDC | | SEMSE:INT| ALIGNAUTD |
#Avy Type: Pwr(RMS)

PNO: Far -w»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Mkr1 124.9 kHz
Ref 10.00 dBm | | ’ ‘ " -49.76 dBm

e 1Pass ‘

Start 50 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)

MSG STATUS

Modulation: DQPSK
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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FCC Conducted Emissions below 1 GHz
Tx port
Transmit mode
50 watt peak power
Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD |
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 121.9 kHz
Ref Offset 30.1 dB
Ref 10.00 dBm _ _ _ -51.09 dBm
mss ‘ : ' ' '
Start 50 kHz i Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)
E STATUS
Modulation: DQPSK_HALF
High channel: 221.9875 MHz
Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 60 of 128
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

PNO: Fast -»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 30.1 dB
Ref 40.00 dB

Start
#Res BW 10 kHz #VBW 30 kHz*

MSG STATUS

#Avy Type: Pwr(RMS)

Stop 1.0000 GHz
#Sweep (#Swp) 20.0 s (40001 pts)

I

Modulation: DQPSK
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA

RF | s0gMDC | | SEMSE:INT| ALIGNAUTD |
#Avy Type: Pwr(RMS)

PNO: Far (50 Trig:Free Run
IFGain:Low #Atten: 30 dB

Mkr1 220.403 9 MHz
Ref 40.00 dBm | | ’ ‘ ~ " 39.28 dBm

e 1 Pass

Center 220.013 MHz = Span 2.000 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)

MSG STATUS

Modulation: DQPSK
Low channel: 220.0125 MHz
Close in emissions

Test Report WC1104224.4B Rev A FCC Part 90 /1C RSS-119 28 October 2011 62 of 128
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT]

ALIGNAUTD |

PNO: Fast -»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 30.1 dB
Ref 40.00 dBnE

Start 30.0 MHz
#Res BW 10 kHz #VBW 30 kHz*

MSG

#Avy Type: Pwr(RMS)

Vb 0k g D did 1 gl ..u VR et g bbbt b Uy 0 Ll 0t (sl 0 b el 1 o Bl Uil MIJ __ i E _
Stop 1.0000 GHz

#Sweep (#Swp) 20.0 s (40001 pts)

STATUS

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119

28 October 2011
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |
#Avy Type: Pwr(RMS)

PNO: Far (50 Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 30.1 dB
Ref 40.00 dBm

e 1 Pass

Center 220.013 MHz Span 2.000 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)

MSG STATUS

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz
Close in emissions

Test Report WC1104224.4B Rev A FCC Part 90 /1C RSS-119 28 October 2011 64 of 128
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
| SENSEINT| ALIGN AUTO |
#Avy Type: Pwr(RMS)

PNO: Fast -»— Trig:Free Run
IFGain:Low #Atten: 30 dB

i :__ TR s NG Vv i
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (40001 pts]

MSG STATUS

Modulation: DQPSK
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90 /1C RSS-119 28 October 2011 65 of 128
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Tx port
Transmit mode
50 watt peak power

FCC Conducted Emissions below 1 GHz

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC |

Ref Offset 30.1 dB
Ref 40.00 dBm

ce 1Pass

Center 221.988 MHz
#Res BW 10 kHz

MSG

|
|

ALIGNAUTD |
#Avy Type: Pwr(RMS)

| SENSE:NT] 04:38:29 PM May 23, 2011

Trig: Free Run

PHO: Far ()
™ #Atten: 30 dB

IFGain:Low

Mkr1 222.364 3 MHz
-39.05 dBm

Span 2.000 MHz

#VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)

STATUS

Modulation: DQPSK

Close in emissions

High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A

TUV SUD AMERICA INC

19333 Wild Mountain Road

28 October 2011
Tel: 651 638 0297

FCC Part 90/ IC RSS-119

Taylors Falls MN USA 55084-1786 Fax: 651 638 0298
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
| SENSEINT| ALIGN AUTO |
#Avy Type: Pwr(RMS)

PNO: Fast -»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 30.1 dB

Ref 40.00 dB ;

vtk Lot fasiits v b v, o bl | bl e b ettt o Bt e bbbl el L i i W L W il Ll il M ‘M s
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (40001 pts]

MSG STATUS

Modulation: DQPSK_HALF
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90 /1C RSS-119 28 October 2011 67 of 128
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT]

ALIGNAUTO | 04:37:03 PM May 23, 2011

PNO: Far (50 Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 30.1 dB
Ref 40.00 dBm

ce 1Pass

Center 221.988 MHz
#Res BW 10 kHz #VBW 30 kHz*

MSG

#Avy Type: Pwr(RMS)

Span 2.000 MHz
#Sweep (#Swp) 20.0 s (10001 pts)

STATUS

Modulation: DQPSK_HALF
High channel: 221.9875 MHz
Close in emissions

Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119

28 October 2011
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FCC Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - Swept SA
| RF [ 508 /MDC | | SEMSEINT] ALIGNAUTO | 12:04:57 PM May 25, 2011
Marker 1 130.865000 kHz . #Avg Type: Pwr(RMS)
PNO: Far (o Trig:Free Run
IFGain:Low #Atten: 30 dB
Mkr1 130.9 kHz
Ref Offset 30.1 dB
Ref 10.00 dBm _ _ _ -51.15 dBm
Wss ‘ ' ' ' ' '
Start 50 kHz Stop 30.00 MHi
#Res BW 10 kHz #VBW 30 kHz* #Sweep #Swp) 20.0 s (10001 pts)
E STATUS
Modulation: DQPSK
Low channel: 220.0125 MHz
Test Report WC1104224.4B Rev A FCC Part90/I1C RSS-119 28 October 2011 69 of 128
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FCC Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD |
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 121.9 kHz
Ref Offset 30.1 dB
Ref 10.00 dBm _ _ _ -51.63 dBm
mss ‘ : ' ' '
Start 50 kHz ” Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)
E STATUS
Modulation: DQPSK_HALF
Low channel: 220.0125 MHz
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FCC Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD |
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 121.9 kHz
Ref Offset 30.1 dB
Ref 10.00 dBm _ _ _ -50.87 dBm
mss ‘ : ' ' '
Start 50 kHz = Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)
E STATUS
Modulation: DQPSK
High channel: 221.9875 MHz
Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 710f 128
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FCC Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD |
#Avy Type: Pwr(RMS)
PNO: Far oo Trig: Free Run
IFGain:Low #Atten: 30 dB
MKkr1 124.9 kHz
Ref Offset 30.1 dB
Ref 10.00 dBm _ _ _ -50.54 dBm
mss ‘ : ' ' '
Start 50 kHz ” Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (10001 pts)
E STATUS
Modulation: DQPSK_HALF
High channel: 221.9875 MHz
Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 72 of 128
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FCC Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - Swept SA
| SENSEINT| ALIGN AUTO |
#Avy Type: Pwr(RMS)
PNO: Fast -w»— Trig:Free Run
IFGain:Low #Atten: 30 dB
Ref Offset 30.1 dB
Ref 30.00 dB .
Wﬁiss 1 : ' '
Start 30.0 MHz Stop 1.0000 GHZ'
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (40001 pts)
MsG. STATUS
Modulation: DQPSK
Low channel: 220.0125 MHz
Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119 28 October 2011 73 of 128
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC |

SEMSE:INT]

ALIGNAUTD |

PNO: Far
IFGain:Low

Ref Offset 30.1 dB
Ref 40.00 dBm

e 1Pass

Center 220.013 MHz
#Res BW 10 kHz

MSG

L

#VBW 30 kHz*

#Avy Type: Pwr(RMS)
Trig: Free Run
#Atten: 30 dB

Span 2.000 MHz
#Sweep (#Swp) 20.0 s (10001 pts)

STATUS

DQPSK
Low channel: 220.0125 MHz
Close in emissions

Modulation:

Test Report WC1104224.4B Rev A

TUV SUD AMERICA INC 19333 Wild Mountain Road

FCC Part 90/ IC RSS-119

28 October 2011

Tel: 651 638 0297 Fax: 651 638 0298

Taylors Falls MN USA 55084-1786
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FCC Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
| SENSEINT| ALIGN AUTO |
#Avy Type: Pwr(RMS)

PNO: Fast -»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 30.1 dB
Ref 30.00 dB

m’ss— o —

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 10 kHz #VBW 30 kHz* #Sweep (#Swp) 20.0 s (40001 pts)

MSG STATUS

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part 90 /1C RSS-119 28 October 2011
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